
NO. PART NAME SPECIFICATION QTY NO. PART NAME SPECIFICATION QTY

1 Logo 1 44 Base B20E-04-08-01 1

2 Cross Recess Head Screw M5x16 4 45 Inner Gear B20F-01-26a 1

3 Front Cover B20E-04-04 1 46 Soket Head Cap Screw M6x30 6

4 Top Box B30B-04-03 1 47 Micro Switch Z-15GW22 1

5 Control Panel B30B-04-05 1 48 Cross Recess Head Screw M4×25 2

6 Star Button 1 49 Side Cover B20E-05-01 1

7 Stop Button 1 50 Shield Block B20K-05-02-01 1

8 Countersunk Decorative Cover B7LB-01-17 1 51 Safety Cover B20K-05-02-02 1

9 Cross Recess Head Screw M6×35 1 52 Nut M10 1

10 TOP Cover B20K-04-01 1 53 Spring Washer 10 1

11 Cross Recess Head Screw M5×10 4 54 Flat Washer 10 1

12 Biaxial Bearing Cap B20K-04-17 1 55 Bearing 6201 1

13 Cross Recess Head Screw M6×10 3 56 Input Shaft B20K-01-03 1

14 Single Bearing Cap B20K-04-16 1 57 Worm Gear B20K-01-01-02 1

15 Bearing Oil Hole Cover B20F-04-18 2 58 Flat Key  A5x15 1

16 Soket Head Cap Screw M6x20 4 59 Bearing 6201 1

17 Spring Washer 6 4 60 Nut M10 1

18 Flat Washer 6 4 61 Spring Washer 10 1

19 Bearing Base B20K-04-15 1 62 Flat Washer 10 1

20 Shaft Circlip 16 2 63 Bearing 6201 1

21 Motor Worm B20K-01-01-01 1 64 Bridge Shaft B20K-01-04 1

22 Skeleton Oil Seal SG29×52×8 1 65 Flat Key  A5x15 1

23 Bearing 6203 1 66 Bridge Shaft Big Gear B20K-01-06 1

24 Motor Rotor B30B-01-01-04 1 67 Intermediate Bridge Of Shaft Sleeve B20K-01-07 1

25 Flat Key A3×25 1 68 Flat Key A5x15 1

26 Motor Stator B30B-01-01-05 1 69 Bridge Shaft Small Gear B20K-01-05 1

27 Bearing 6203 1 70 Bearing 6201 1

28 Centrifugal Switch 1 71 Nut M12 1

29 Motor Cap B20K-01-01-03a 1 72 Spring Washer 12 1

30 Soket Head Cap Screw M6×20 4 73 Flat Washer 12 1

31 Fan Blade 1 74 Bearing 6203 1

32 Back Cover B20E-04-20 1 75 Ratchet Upper Cover B20K-01-10a 1

33 Cross Recess Head Screw M4×10 4 76 Inner Star Wheel B20K-01-11 1

34 Lift Marked 1 77 Roller B20K-01-12 6

35 Micro Switch SN7311 1 78 Roller Compression Spring B20F-01-13a 6

36 Travel Switch Box B20K-05-04 1 79 Outer Ring B20K-01-14 1

37 Electrical Box B20K-05-05 1 80 Ratchet Lower Cover B20K-01-15a 1

38 Working Capacitor 1 81 Upper Clutch B20K-01-17 1

39 Start-Up Capacitor 1 82 Gear Sleeve Of Output Shaft B20K-01-18 1

40 Electric Lid B20K-05-06 1 83 Clutch Of Output Shaft B20K-01-19 1

41 Overload Protector 1 84 Output Shaft B20K-01-09 1

42 Power Cord Jacket 1 85 Flat Key A6x30 1

43 Main Shaft B30B-04-06-YS 1 86 Flat Key A6x32 2
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87 Flat Key A6x40 1 121 Shift Fork B20F-03-09 1

88 Gear Sleeve Of Output Shaft B20K-01-18 1 122 Flat Washer 10 1

89 Lower Clutch B20K-01-20 1 123 Spring Washer 10 1

90 Bearing Upper Sleeve B20K-01-21 1 124 Nut M10 1

91 Bearing 6205 1 125 Nut For Shift Fork B20F-03-12 2

92 Shaft Circlip 25 1 127 Top Pin For Shift Fork B10K-03-10 2

93 Oil Seal 25×52×7 1 128 Bowl B30K-04-14 1

94 Transposition B20F-01-23b 1 129 Beater B30C-01-28 1

95 Flat Washer 16 1 130 Hook B30C-01-29 1

96 Spring Washer 16 1 131 Whip B30C-01-27-00 1

97 Nut M16 1 132 Hexagon Socket Flat Point Set Screws M12×60 1

98 Nut M12 1 133 Hexagon Nut M12 1

99 Flat Washer 12 1 134 Hexagon Bolt M6×20 6

100 Planetary Gear B20F-01-24 1 135 Spring Washer 6 6

101 Bearing 6203 1 136 Flat Washer 6 6

102 Planetary Shaft 30C-01-25a 1 137 Travel Switch Block Slice B20K-05-03 1

103 Flat Key A5x18 1 138 Press Plate B20K-04-13 2

104 Straight Pin 8x30 1 139 Bowl Base B30K-04-09 1

105 Bearing 6005 1 140 Soket Head Cap Screw M8×25 2

106 Bearing 6005 1 141 Bowl Locker Handle B20K-04-11 2

107 Handle Ball M8 1 142 Spring Washer 8 2

108 Shifting Handle B20K-03-01a 1 143 Hexagon Nut M8 2

109 Shifting Handle Holder B20K-03-02a 1 144 Bowl Spport B20K-04-10 2

110 Elastic Straight Pin 4×30 1 145 Spring Washer 8 2

111 Variable Speed Core Shaft B20F-03-03a 1 146 Nut 8 2

112 O Type Of Ring 9×1.8 1 147 Lifting Handle B30B-02-21 1

113 Hexagon Bolt M6×16 4 148 Flat Washer 10 1

114 Shifting Base B20K-03-04 1 149 Arm Drag B20E-02-23 1

115 O Type Of Ring 37.5×2.65 1 150 Elastic Straight Pin 5x26 1

116 Spring For Location B20F-03-06 2 151 Cotter Pin 4x20 1

117 Steel Ball B20F-03-05 2 152 Connecting Rod B30B-02-24 1

118 Eccentric Bushing B20F-03-07 1 153 Hexagon Bolt M10 3

119 Elastic Straight Pin 4×22 1 154 Large Flat Washer 10 3

120 Shift Fork Guide B20K-03-08 1 155 Spring B20L-02-04 1
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